One Year Limited Warranty

Warrantor warrants to the original purchaser that the Bora Tool PM-3245 will be free from defects in materials and workmanship under normal use and
service for a period of one (1) year from the date of original purchase.

The obligation of this Warranty is limited to repair or replacement, at our option, of components which prove defective under normal use.

Any product or component claimed to be defective should be sent during Warranty period, postage prepaid to Affinity Tool Works, 1161 Rankin Drive, Troy,
MI 48083, Attn: Warranty Department, together with a copy of your original dated sales receipt. Call for authorization number before sending.

This warranty is in lieu of all other express warranties, obligations or liabilities. ANY IMPLIED WARRANTIES, OBLIGATIONS OR LIABILITIES, SHALL BE
LIMITED IN DURATION TO THE ONE YEAR PERIOD OF THIS LIMITED WARRANTY. NO AGENT, REPRESENTATIVE, DEALER, OR EMPLOYEE OF THE
COMPANY HAS THE AUTHORITY TO INCREASE OR ALTER THE OBLIGATIONS OF THIS WARRANTY.

This Warranty shall not apply to any product or component which in the opinion of the Warrantor has been modified or altered in any way, damaged as
a result of an accident, misuse or abuse, or loss of parts. In no case shall the Warrantor be liable for any special or consequential damages, or any other
costs or warranty, expressed or implied, whatsoever.

This Warranty gives you specific legal rights, and you may also have other rights which vary from state to state.

Garantie limitée de un an

Le garant garantit a I’acheteur d’origine que le Bora Tool PM-3245 sera exempt de défaut de matériaux et de fabrication dans des conditions d’usage et
d’entretien normal pendant une période de un (1) an a partir de la date de 'achat d’origine.

Les obligations de cette garantie sont limitées a la réparation ou au remplacement, a notre discrétion, des composants dont il a été déterminé qu’ils sont
défectueux suite a une utilisation normale.

Tout produit ou composant considéré défectueux doit étre envoyé pendant la période de garantie, dans un colis affranchi a Affinity Tool Works, 1161
Rankin Drive, Troy, MI 48083, Attn: Warranty Department, avec une copie du regu orignal de vente daté. Appeler pour obtenir un numéro d’autorisation
avant d’envoyer.

Cette garantie remplace toute autre garantie expresse, obligation ou responsabilité. TOUTE GARANTIE IMPLICITE, OBLIGATION OU RESPONSABILITE

EST LIMITEE A LA PERIODE DE UN AN DE CETTE GARANTIE LIMITEE. AUCUN AGENT, REPRESENTANT, DETAILLANT OU EMPLOYE DE L'ENTREPRISE
N’EST AUTORISE A AUGMENTER OU MODIFIER LES OBLIGATIONS DE CETTE GARANTIE.

Cette garantie ne peut s’appliquer a aucun autre produit ou composant qui, selon I'opinion du garant, a été modifié ou altéré en quelque maniére,
endommagé suite a un accident, mal utilisé ou abusé, ou encore perdu. En aucun cas le garant ne peut étre responsable de dommages spéciaux ou
consécutifs ou de tout autre colt ou garantie, explicite ou implicite.

Cette garantie donne a I'acheteur des droits juridiques spécifiques ainsi que certains autres droits qui peuvent varier d’une juridiction a I'autre.

Garantia Limitada de Un Ano

El fiador le garantiza al comprador original que el Bora Tool PM-3245 estar4 libre de defectos de materiales y mano de obra bajo uso y servicio normales
durante un periodo de un (1) afio a partir de la fecha de la compra original.

La obligacion de esta Garantia esté limitada a reparacién o reemplazo, a nuestra opcion, de los componentes que se comprueben defectuosos bajo uso
normal.

Cualquier producto o componente que se reclame defectuoso debe ser enviado durante el periodo de Garantia, franqueo prepago a Affinity Tool Works,
1161 Rankin Drive, Troy, Ml 48083, Attn: Warranty Department, junto con una copia de su recibo de compra original fechado. Llamenos antes de
enviarlo para obtener un nimero de autorizacion.

Esta Garantia precede a todas las demas garantias expresas, obligaciones o responsabilidades. CUALQUIER GARANTIA IMPLICITA, OBLIGACION O
RESPONSABILIDAD, ESTARA LIMITADA EN CUANTO A DURACION AL PERIODO DE UN ANO DE ESTA GARANTIA LIMITADA. NINGUN AGENTE,
REPRESENTANTE, COMERCIANTE NI EMPLEADO DE LA COMPANIA TIENE LA AUTORIDAD DE AUMENTAR O ALTERAR LAS OBLIGACIONES DE
ESTA GARANTIA.

Esta Garantia no aplicara a ningin producto ni componente que en la opinién del Fiador haya sido modificada o alterada de manera alguna, dafiada
como resultado de un accidente, mal uso o abuso, o pérdida de partes. Bajo ninguna circunstancia el Fiador sera responsable por dafios especiales ni
consecuentes, ni por cualquier otro costo o garantia, expresada o implicita, pase lo que pase.

Esta Garantia le brinda derechos legales especificos y usted puede ademas contar con otros derechos que pueden variar de estado a estado.

Customer Service Department « Service clientéle « Departamento de Atencion al Cliente

866-588-0395 ¢ www.horatool.com

BORA

PORTAMATE
Troy, MI 48083 USA ©2018 Bora Tool Part # PM-3245



BORA

PORTAMATE

PM-3245
Mobile Base Extension

For The Portamate
PM-3500 Mobile Base

ASSEMBLY INSTRUCTIONS

Assembly  Parts List « Warranty

Caution: Read all instructions carefully.
SAVE THESE INSTRUCTIONS. Refer to them often and use them to instruct others.

Date Purchased

Where Purchased

Address/Adresse /Direccién




Congratulations

You have just purchased a Mobile Base Extension For the Bora Tool PM-3500 Mobile base. This product has been
specifically designed to expand the size of your Bora Tool PM-3500 Mobile Base.

Parts

Figure 1 ®

(F)

(D}

(A]

(1]

(J)

Description Part No. Qty. Description Part No. Qty.

@ Bar with tube hook 5265 1 Foot Lever Assembly
® 31" Extension bar 5266 1 @ Foot lever bracket 5276 1
@® Bar with bolt-on plate 5267 1 @ Foot lever plunger 5247 1
® M10 flat washer 5250 4 © Foot lever spring 5248 1
M6 flat washer 5268 8 © M8 Flat washer 5277 4
@ M10 lock washer 5269 2 @ Foot lever 5204 1
® M10 hex nut 5251 4 O M8 Nyloc nut 5278 1
(® M10x20 Flanged Hex Bolt 5246 4 O M8x60 Hex bolt 5279 1
O Tube hook 5270 1 @ M10 Jam nut 5251 1
@ M10x20 Hex Bolt 5271 4 © Rubber foot G209A 1
O M6 Hex Bolt 5272 4
O 31" Tray 5273 1
@ Foot Lever Assembly 5274 1
@ M6 nyloc nut 5275 4
® 3" Swivel Caster Wheel G714 2
@ M12 Flange Nut B307 2




Assembly Instructions

1. Install the wheels in the wheel brackets, use the flange nuts.

2. Install the foot lever in one of three positions based on your personal preference. Use the 4 M6 bolts and nyloc nuts.

3. Install the t-bracket using the (2) M10 hex bolts, flat washers, and hex nuts.

4. Slide the extension bar into place, do not bolt it in at this point.

5. Bolt the bracket to the PM-3500 mobile base using the
(2) M10 hex bolts, flat washers, lock washers and hex nuts.

6. Adjust the extension bar to the correct length and bolt it
into place using the M10 flanged hex bolts.




Felicitaciones

Usted ha comprado la extension para la Base Mévil PM-3500 de Herramientas Bora. Este producto fue disefiado
especificamente para expandir el tamano de su Base Mévil PM-3500 para herramientas Bora.

Parts

Figure 1 ®

(F)

(D)

(A)

o

[J)

Descripcion Parte No. Qty. Description Parte No. Qty.

@ Barra con gancho de tubo 5265 1 Conjunto de Palanca de Pie
© Barra de extension de 31" 5266 1 @ Soporte de palanca de pie 5276 1
@® Barra con placa atornillable 5267 1 ® Embolo de palanca de pie 5247 1
® Arandela plana M10 5250 4 © Resorte de palanca de pie 5248 1
 Arandela plana M6 5268 8 © Arandela plana M8 5277 4
@ Arandela de seguridad M10 5269 2 (@ Palanca de pie 5204 1
© Tuerca hexagonal M10 5251 4 O Tuerca Nyloc M8 5278 1
@ Tornillo hexagonal con bridas M10x20 | 5246 4 @ Tornillo hexagonal M8x60 5279 1
@ Gancho de tubo 5270 1 @ Contratuerca M10 5251 1
@ Tornillo hexagonal M10x20 5271 4 © Pie de caucho G209A 1
@ Tornillo hexagonal M6 5272 4
O Charola de 31" 5273 1
(@ Conjunto de palanca de pie 5274 1
@ Tuerca Nyloc M6 5275 4
® Rueda pivotante de 3" G714 2
@ Tuerca de brida M12 B307 2




Instrucciones de Ensamble

1. Instale las ruedas en los soportes de las mismas, use las tuercas de brida.

2. Instale la palanca de pie en una de las tres posiciones, basado en su preferencia personal. Use los 4 tornillos y tuercas
Nyloc M6.

3. Instale el soporte en T utilizando (2) tornillos hexagonales, arandelas planas y tuercas
4. Deslice la barra de extension en su lugar, no la atornille en este momento.
5. Atornille el soporte en la base mévil PM-3500, utilizando
(2) tornillos hexagonales, arandelas planas y tuercas hexagonales M10.
6. Ajuste la barra de extension para corregir la longitud y atornillela

en su lugar, usando los tornillos hexagonales con bridas M10.




Félicitations

Vous venez d'acheter une extension de base mobile pour la base mobile Bora Tool PM-3500. Ce produit a été
spécifiquement congu pour agrandir la taille de votre Base mobile Bora Tool PM-3500.

Pieces

Figure 1

Description Part No. Qty. Ensemble de levier au pied Part No. Qty.
@ Barre avec crochet de tube 5265 1 Foot Lever Assembly

© Barre d'extension de 78,7 cm (31 po) 5266 1 @ Support de levier au pied 5276 1
@® Barre avec plaque a visser 5267 1 @ Piston de levier au pied 5247 1
® Rondelle plate M10 5250 4 © Ressort de levier au pied 5248 1
 Rondelle plate M6 5268 8 © Rondelle plate M8 5277 4
@ Rondelle de blocage M10 5269 2 @ Levier au pied 5204 1
@® Ecrou hexagonal M10 5251 4 O Ecrou nyloc M8 5278 1
@ Boulon hexagonal a bride M10x20 5246 4 (@ Boulon hexagonal M8x60 5279 1
O Crochet de tube 5270 1 @ Contre-écrou M10 5251 1
@ Boulon hexagonal M10x20 5271 4 © Patin de caoutchouc G209A 1
@ Boulon hexagonal M6 5272 4

O Plateau de 78,7 cm (31 po) 5273 1

@ Ensemble de levier au pied 5274 1

@ Ecrou nyloc M6 5275 4

© Roulette pivotante de 7,6 cm (3 po) G714 2

@ Ecrou a4 embase M12 B307 2




Consignes pour I’'assemblage

1. Installer les roues dans les supports de roue, utiliser les écrous a embase.

2. Installer le levier au pied dans I'une des trois positions selon vos préférences personnelles. Utiliser les 4 boulons M6 et
les écrous Nyloc.

3. Installer le support en T a I'aide des (2) boulons hexagonaux M10, des rondelles plates et des écrous hexagonaux.

4. Faire glisser la barre d'extension en place, ne pas la boulonner a cette étape.

5. Boulonner le support a la base mobile PM-3500 a I'aide de (2) boulons hexagonaux,
rondelles plates, rondelles de blocage et écrous hexagonaux M10.

6. Ajuster la barre d'extension a la bonne longueur et la visser en place
a 'aide des boulons hexagonaux a embase M10.




